




TECHNICAL DATA

MANUFACTURER	FOSHAN SHIWAN YULONG CERAMIC CO, LTD.
PRODUCT NAME SIZE AND MODEL	INKJET HEXAGON Porcelain Mosaic
TEST RESULTS	<p>1. ANSI A 1371-2012</p> <p>2. ASTM C 1378 - 04(2009 American) Standard National Test Standard Method for Specifications Determination for of Ceramic Resistance Tile to Staining.</p> <p>3. DIN 51130:2014 Testing of floor covering- Determination of the anti-slip properties. Workrooms and fields of activities with slip danger. walking method - Ramp test</p>

ITEMS TESTED		TEST METHOD	REQUIRED STANDARD	RESULTS
Dynamic coefficient of friction		ANSI A1371-2012	Wet DCOF Value (qD): 0.46	CONFORM
Stain Resistance		ASTM C1378 04 (2009)	Contrasting Grout Carbon Lamp Black Waterproof ink Black Washable Ink Potassium Permanganate Solution 1 % Methylene Blue Solution 1 %	NOT AFFECTED
Slip resistance (Ramp test)		DIN 51130 : 2014	Mean overall acceptance angle: 6.4°	R9